
UNITED STATES ENVIROl\MENTAL PROTECTION AGENCY 

REGION IX 


------- .......­

IN THE MATTER OF DOCKET NO. UlC -09-2010-0002 

Robert Johnson: 
Johnson Resort Properties, Inc. CONSENT AGREEMEl\T 

AND 
Kailua-Kona, Hawaii [PROPOSED] FINAL ORDER 

Pro~ecdings under Section 1423( c) 
of the Safe Drinking Water Act, 
42 U.S.c. § 300h-2(c) 

CONSENT AGREEMENT 

I. STATUTORY AUTHORITY 

This Consent Agreement and Final Order (HCA/FO") is issued under the authorities 
vested in the Administrator of the United States Environmental Protection Agency ("EPA") by 
Sections 1 423(c) and 1445(a) of the Safe Drinking Water Act (the "SDWA" or the "Acf'), 42 
U.S.c. ** 300h-2(c), 300j-4(a). The Administrator has delegated these authorities to the 
[...]
dissipation, permanent lubrication of bearings and 
me<hanical seal for complete protection against 
outside environment. 

NOMENCLATURE DESCRIPTION 

-Single phase: 2 HP. 20a or 230 volt, 60 Hertz, 3450 
RPM, 1414 power cord. Motor has buik-in overload 
with automatic reset. Start capadtor, run capacitor 
and starting relay are «'quired and will be located 
in the control panel. See "Recommended Control 
Panels" in chart on this bulletin. 

'Three phase: 2 HP. 200, 230, 460 or 575 V, 60 Hz, 
3450 RPM. 14/4 STOW, Overload protection must be 
provided in stalter unit. 

• 	Designed for Continuous Operation: Pump ratings 
are within tbe motor manufacturer's recommended 
working limits and can be operated continuously 
Without damage when fully submerged. 

• 	Bearings; Upper and lower heavy duty ball bearing 
construction for preciSion positioning of parts and to 
carry thrust loads. 

• 	Power (Sensor) Cables: Severe duty rated, oil and 
water resistant. EPQXY seal on motor end provides 
secondary moisture harrier in case of outer jacket 
damage and to prevent oil wicking, 20 foot standard 
with optional lengths available. 

• 	O-ring: Assures positive sealing against contaminants 
and oil leakage. 

• 	Shaft: 300 series stainless steel, keyed design, short 
overhang for minimum shaft deflection, 

• 	Pump is capable of running dry without damage to 
mechanical components, 

1Sf, 2nd and 3rd Characters - Discharge Size and Type 
IGD IW' discharge. grinder. dual seal 
4th Character - Mechanical Seals 
5 = silicon carbide/silicon carbide/BUNA -lower seal 

and carbon/ceramidBUNA - upper seal (standard) 
3 = silicon carbide/tungsten carbide/BUNA - lower seal 

and carbon/ceramidBUNA - upper seal (optional) 
5th Character - Cycle/RPM 
1 = 60 Hz/3500 RPM 5 = 50 HZ/2900 RPM 
6th Character - Horsepower 
G=2 HP 

7th Character - PhaseNoltage 
I single phase, 230 V 5 = three phase, 575 v 
2 = three phase, 200 V 6 = three phase, 380 V 
3 = three phase, 230 V 8 = single phase, 208 V 
4 = three phase, 460 V 

8th Character - Impeller Diameter 
A = 5%", Standard C = 4%" 
B = 5%" D = 41/~" 

9th Character - Cord length (Power and Sensor) 
A = 20' (standard) F = 50' J 100' 
D = 30' G = 75' 
1Oth Character - Options 
5 Seal fail, moisture sensing circuit' 
E = Epoxy paint 
last Character Option 
H = Pilot duty thermal sensors' 
These options add a 2 ·wire or 4-wlre sensor cord to the 
pump and require optional control panel circuits to operate. 
See pane! options on control panel bulletin B{P5. 

2 

0712112009 



GOULDS PUMPS 
Wastewater 

MODEL AND MOTOR INFORMATION 

MAXIMUMORDER NO. HP PHASE VOLTS RPM 
AMPS 

lGDS1G1AA: 1 ~. 15.5 
lGD51G8AA 208 17.5 
lGD51G2AA i 2 ~ 3450 14.0 
lGD51G3AA 3 ~ 12.0 
lGDS1G4AA ~ : 6.0 
lGD51G5AA 575 I 4.8 

LOCKE~I KVA FUlll.OAO 

~~~ICOOE EFFICIENCY 
% 

120.0 P 79.0 

44.8 J 81.0 
37.4 D 81.4 
18.7 
14.0 J 83.2 

RESISTANCE POWER WEIGHT I 
START UNE-UNE CORD IBS. 

1.37 0.62 110 
14/4 ! 

1.8 STOW: 

NA 2.8 I 20' 105 
lL1 • LONG 
18.0 ! 

FEATURES (continued) 

Effective with December 2005 (MOS) Recommended
Pump VoltageDate Codes- Pump Seal Control Panel 

Order No. Fail Circuit I PhaseSingle-Phase 1GO Pumps Contain a Simplex Duplex
Built-in, Auto Reset Overload. 

S1GD2lGD51G1A.. NO 230/1 OlGD2 
Important Control Panel Requirements S1GD2 D1GD2lGD51G8A.. NO 208/1
and Notes: 

lGD51G1A..S SIG02H D1GD2JYES 230/1
1) See panel bulletin BCPS lor other availabl. options. D1GD2)lGD51G8A..S 20Si 1 S1G02HYES
2 These pu mps reqUi"re a rna gnelic c0ntaeto.r !ltart and 

! 

! 

run capacitors. and astarting relay in the control panel. !
3) CP-l GOS capacitor packs with starting relays are available on produCT bulletin BCPCAR They are lor certified panel shops to 

"build" into a (Ustom panel. Field installing capaCitor packs into a S 10020 or 010020 will negate the Ullisting On that panel Iand is therefore not permissible. 

I 
f 
t 

MATERIALS OF CONSTRUCTION 

~.m 
, 

No. Part Name: Material 

1 Imneilel; multi-vane 1179 

2 CasUMS 1003 
3 Shaft :k".",d 300 SEries 55 
4 F(lst~npr<i 300 Senes 5S 

5 Ball beanntls Steel , 
6 Power cabJe STOW. 20 feer 

r 7 O-rin;;­ BUNA-N 

p.... M"h 
Service Rotary Stationary Elastomers 

M<>taf 
Seal No. PaItS 

S OI'T 101<21 Heavy duty 
Silicon Tungsten 

BUNA-N 
300 ~rlesi 

(afoide Carbid£ IS I- ..­
300 Se"e~

SID 
Mild Silicon carbide SUNA·N 

i 10K28: abr(l'IIf(>5 SS . 

Material Code EnaineeriRQ Standard 

1003 Cast Itol1 .. ASTM A4B Cia" 30 
1179 Silicon bronze· ASTM (8J6oo 

3 

Appendjx~ili-Page 4 of 22 0712112009 



~ITT Wastewater 

APPLICATION DATA DIMENSIONS 

Maximum Solid Size N/A 
Minimum Casin TtHckness o/lb" 
Casin CorrosJon AllowancE' y.a
~imum Working Pressure "·~50""PS"I-------------
I Maximum Submer ence­ 50 ~t

~--4-fu~lI~s~uIb=m~,,~oonf"~~(=o=n.=·n=u~ou=s~o~@=t=io=n--~ 
Minimum Submergence 6k below to cifmolor for intennittE'nt I) eratlOn 
Maximum Environmental 40"( (1Q4°F) continuous of)e/atlon 

: Temperature 60()( (14Q4f-; intermittent 0 era~~:____-, 

iAII dimensions are in in(h~, DO not use for conS1fI.,Ktion 
purpose$.j 

ROTATION 

KICKBACK 

CiasllO 

Optional; Mo1or Thefmal 
_10and3ff 

22 

;1/4 NPT 
DISCHARGE 

Standard 

Foot 


Optional Pump legs 

Order No. 4K639 


(Set of 3) 


07/2112009 

~GOULDS PUMPS 

Goulds Pumps and the In Engineered Blocks Symbol are 
registered trademarks and tradenarnes of ITT CorporatIon 

SPEClF!CATIONS A~€ 5Ue:JECTTO CHANG£ 'MTHOUT NOTICE 

B 1 GO August. 2006 
© 2006 In Corporation 

Engineered for life 

Appendjx·iii~Page 5 of 22 



Wastewater Treatment System 

",W~!\Sl·E\I\i'ATER APPLICATIONS 

Bio-Chip Reactor (BCR) 

SE IES: BCR 

Water Systems Integrators BCR series 
wastewater treatment systems are 
designed to treat 50,000 gpd to over 5 
MGD of domestic or industrial 
wastewater. The BCR treatment system 
utilizes Bio-Chip Reactor (BCR) 
technology for primary BOD, nitrogen, 
and phosphorous removal. The BCR 
system can handle BOD concentrations 
from 150 to over 5,000 mg/L and total 
Kjeldahl nitrate concentration exceeding 
65 mg-N/I. Due to the unique design of 
BCR systems, greater removal 
performance can be achieved in a smaller 
system footprint with no sludge recycle. 

SYSTEM FEATURES 

• 	 Attached biofilm growth allows for high 
MLVSS concentrations (upwards of 10,000 
mglL) while minimizing TSS carryover 

Low TSS effluent does not require large 
• 	 clarification basins. 

Eliminates requirement for sludge return 
• 	 into main reaction basin - no RAS. 

Technology is attractive for both new and 
• 	 existing facilities requiring small footprint 

or an increase in capacity. 

Ability to achieve 300% to 500% increase 
• 	 in organic loading to existing facilities. 

If required the system can be configured 
• 	 as a strict biofilm system or combined with 

activated sludge. 

SPECIFICATIONS 


Flow Capacity 

Volume 
Requirements 

Water Depth 

Aeration Blower 

0, Transfer Eft. 

Biocarrier 
Characteristics 

50.000 gpd to over 5 MGD 

5.500 ft'/1 MGD @ 250 mgIL BOD 

15.00 ft'/1 MGD @45 mg-N/L NH, 

7,00 It'll MGD @ 35 mg-N/L NO, 

810 16ft. 

Rotary, pas. disp., 65 sefm, 3 HP 

0.85 - 10/01ft water depth 

Total SA =245 fl'Ift' 

Protected SA = 153 ft'Ift' 

S.G. =0.94 

Max. Biofilm Thickness =2 mm 

Water Displacement =18% 

WSllnternational, LLC 6424 South Quebec Street. Centennial, CO 80111 • Ph. 303.985.0885 • Fax. 303.985.3253 • www.wsi4 HC.com 

Appendix..Jli-Page 6 of 22 	 01121/2009 

http://www.wsi4


SYSTEM COMPONENTS 


MEDIA SCREENS 

AIR DIFFUSER ARRAY 
{each aerobic basin} 

AIR PIPING 

BIOCARRIER FILL 

MULTIPLE BASIN 
CONFIGURATION 

Operation 
1. 	 Raw Wastewater enlers the reaction basin. 

2. 	 Coarse bubble diffusers distribute air across 
basin (for aerobic operations; anaerobic 
operations require fluid diffusers). 

3. 	 Rising air bubbles lift and circUlate biocarrier 
media in basin. 

4. 	 Biocarrier rises and falls with basin resulting 
in high mixing and elimination of "dead" 
zones. 

5. 	 Effluent discharged through carrier screen. 

BCR Advantages 
BCR systems have many advantages including the ability to 
operate under anoxic conditions for nitrogen removal or 
under conditions to promote removal of phosphorous. Since 
the majority of biomass within a BCR system is attached, 
effluent TSS from the reaction basins is typically lower than 
200 mglL This allows for the use of highly efficient and 
compact solids separation techniques such as dissolved air 
flotation (DAF). In addition. the high MLSS concentration in 
the reaction basin translates into increased system stability 
and system capacity. 

Disinfection 
Depending on wastewater discharge requirements. the final 
disinfection of the treated wastewater can be achieved 
through conventional hypochlorite addition or by optional UV 
treatment. 

Sludge Management 
Sludge management includes the automatic removal of 
solids from the secondary solids separation system (typically 
a DAF unit) into either a digester basin or a gravity 
dewatering unit. If selected. the digester is operated in an 
aerobic mode to minimize the production of odors and 
potentially harmful gasses. 

WSllntemaIlonal. LLC 6424 South Quebec Street- centennial, CO 80111 • Ph. 303.985.08IJ5 _Fax. 303.985.3253 - www.wsHlc.com 

07l2112Q09 

http://www.wsHlc.com


KONTAKTTM High Performance Carrier 
Elements for MBBR and IFAS Processes 

A key component to the MBBR (Moving Bed Biological Reactor) and IFAS (Integrated 
Fixed-Film / Activated Sludge) processes is the efficiency of the reactor media or carrier 
element. Jaeger Environmental has developed KONTAKP"; a light­
weight, durable, rugged and highly efficient media for MBBR and 
IFAS applications. 

The KONTAKT design allows the media to freely move throughout 
the bioreactor while providing a significant protected surface area 
for biomass to adhere. 

KONTAKT is added to aeration tanks and retained by a separation 
device. Diffused aeration systems and/or low energy mechanical 
mixers usually achieve sufficient agitation of the media. 

KONTAKT offers key benefits to MBBR /IFAS applications: 
• 	 Manufactured of durable high density polyethylene 
• 	 lightweight with a variable specific gravity from 0.93 to 1.05 for HOPE material 
• 	 Provides a large protected surface area 
• 	 Open internal design reSists clogging 
• 	 Long lasting, economical, and easy to ship and install 
• 	 Easily upgrade overloaded aerated baSins or A!S plants by adding Kontakt and minor 

system upgrades 
• 	 Eliminate sludge recycling 
• 	 Cost effective solution for retrofitting existing treatment systems 
• 	 Inexpensive alternative media for new plants 

Kontakt has the following characteristics: 

Jaeger Environmental can help you with your municipal or industrial wastewater 

application. Our other products include three different types of trickling filter media 
including our Sessil hanging strip media, Bio-Pac SF#30 random dump media, and 
Dura-Pac PVC modular media. We also manufacture media for submerged fixed bed 
systems, wastewater screening systems and random dump tower packings for air 
scrubber a nd stripping applications. 

Please contact Jaeger Environmental to discuss your application today. 

Jaeger Environmental . EI Dorado, KS 
540-862-8426· Fax: 540-862-8427 

www.JaegerEnvironmental.com email: jpinfo@jaeger.com 
Appendix..fii-Page 8 of 22 	 07121f2009 

http://www.JaegerEnvironmental.com
mailto:jpinfo@jaeger.com


Atlantic Repnaratlxe Blowers Full Version CatalDI 

1 


0712112009 



Atlantic ReaM",tIYe Blowers Full Yendon cataIoa 

Vacuum Performance CUrve Slng_e Phase 
MIIIUI • taO 

~-T 111111 :: 
Vacuum 

1-rti 
t I 

II 10 211 B 40 so 60 70 90 

i 
I, 

1201110 175 

1537 
S.OS 

4.IU 

S,1I7 

- ""0 
3.24 

t­ .. 2.88 

ZOSS 

2.16 

I I , i I I I i -! I I IlJOD _ SODo 12 4D 60 e. lOll 120 llil 

.... /b 

A'RAN'nC _ •2!lIS 1'I6\Ill!U.1ID: DAUAS. TlC 15m • C1Hl Ul4ll'110 """". • (2M) l7Sl!lS! 1'"" -_--..:om 

0712112009 

4 



• • 

8.5 

Atlantic ReI!!ft9Iatlye Blower! Full VertlOD CataIoB 

Pressure Peifonnance Curve Single Phase 
MIlAR PSIG 

_ 197 


5:17160 


1M 

IZO 


110 


'00 
 &60 


90 


110 


ro 

6G 

50 


t 
 '"' 
JIO 

.7S 

to 

ZO 

,.0 20 lIO 40 so 6CI 70 120 ISO '75 
 a. 294 CFM 

I I I I I I I I I I I 

01'1 40 6CI 1011120 150 200 1I1O
•• 

__ 
flIP/it. 


''''''",,"..a r.r!lll *""""'" Is __ 
r.r InfonNUan an __ 

I I , 

4H 

2 SH "'\ i 

\ I\, 
\ 1t 

'" \ 
\ , 1\'1St 

\ \ 
\.6. ~ 

t- ­... \ "I 

"' f\ \ 
\ \ 

\ \. 
\\ 

I I I I II 
Pressure 

I I 

\ 
\ 

\ . 
1\ \ 

\ \ .., 

A'I'UIIft'ID.. hI· 1915 MI!RIW.I. RO· DAUAS. 1"X 1$)29· (21~1233.()28D _ • (214) 23].()281 ,... - _ ••t~ 

5 


Appendjx~iii-Page 11 of 22 
 0712112009 



A!fantIc Regen.natIye Blowers 

Pressure Performance Curve 

... 
-­
... 

-
...
- -
- ... 

'00... ... 
... 
... 

1M ..
..
... .. 

00 ... 


'If .... 

H 

" 
I I i I J I I I I 

... 

I... 

r\ • .... 

"" 

'\ 

\ 

. 

i­

., 
i1 

i"" 

-

:\ 

"!.. 

"­

) 'I.-~ ,.. 
" .\ 

'H .\ 
I' 

'\ 
\. 

~ 
\ '''.1 

"­ \ 
1\ 

,\ 
~ 

...... 
"'­--.. 

-;:: I.M 

;"\' 

\ \ 
\ \ 

\. \. 
"{ '\ 

\ 
\ 
\ 

"­ \ 

\ 

I I I 

Pressure 
r\ 
!rut \ I, 

\ "... .., \ 
\ 

\- \ 
...N'\ 

1\ 
1\ 

\ 
\ .... 

\ 

Full Version CataIos 

3Ph_e 
.... 
.u 
,... 
,..., ..... 
.... 
..... I 
c:n 	 I 

o- j 
.... 	 I, .... 
"­
U< .... 
,.. .... 	 I ........ 	 I .... 	 ! 

~ 
..I 

.... 
• 

, t {I I I I i I I
• u 	 .. .. H '" ...._ oHfo ........... 701 ... ..., ... 12M 1.... 

III'Iit 

"l'tdo"""",,, fflt 01_1$tiOHL ASk""-..,-. 

ATLANTIC III.O'IIIIIS -ms MIiAAIlUIID -1lAUAS. lX nm-(U~) 2:13-«1110 _ - (214) 233-11281 fax - -_""" 
7 

Appel'ldix-iii-Page 12 of22 	 07/21/2009 



- --

•• 

FuD V....IOU catalos 

VaaJum Performance CUM! 3 Phase 
..... 

, 

• o. ... 

,.. 

• 
... 

... 

... 


... 

,.. 


• 

1M ....
Ii I j I I I 1 .... - ~ ... Vacuum ,u, 

...,... -,'r- \..- n'H:M 1­,.. .... 
;:; ". Iooti vI>.,.. ~ .... 

~ I,K" '\... "11 ..... .. ~:U~' \..~ I .... ~... 
tMN '\ i\. \ 1\n. ...."" 

~ !" "1\ \ \... ....
"- " ~""\, \ \ \ ....... 

" 
1,\ ... .... \ .... 

.. i.. :-.. \ \ \ ....n -
\ \\•~. i\. \ \ \ \ \ .a.fA

'\.\ 1\ \ .. \ \ ,... 
~... " \. \.. I ... .. .... ~ '\. I"­" .....

,\ \\ "t 1\... ...
\ \.\ \ ...

,\ \ "I\.\.\• • 
I ,........... ,a to fa.IOUI aD "1M ... 40'StO ... HI 10 OM 


I I j i , I I , , , , 1 I f I " I ! 
." 40 .. .. ,,,.20.,, JOf .lito 4ft SHAH JOt .w~tOOO.2OtJSH 

M'n. 

6 

0712112009 



DISSOLVED AIR FLOTATION 
Wastewater Treatment System 

SMALL TO LARGE WASTEWATER APPLICATIONS 

KIES: OAF UNITS 


Dissolved Air Flotation (DAF) systems are 
frequently used in providing wastewater 
pretreatment. product recovery, and thi(:keni~9'1 
of biological solids in numerous industries 
ranging from food processing to pulp and 
paper, as well as petrochemicals. There has 
been an expansion uSing DAF systems over 
the past several years in traditional and non­
traditional areas of water and wastewater 
treatment. 

The modern DAF units use the specially 
deSigned centrifugal air dissolving pumps to 
pressurize water with entrained air (10-20% 
v/v) without causing cavitations or vapor lock. 
This feature eliminates the requirements for 
compressor and air saturation tank nr~,"o"H" 
being used in the more traditional DAF 
designs. The advantages of the DAF USing air 
dissolving pumps include a higher air 
dissolving efficiency due to high pressure and 
a unique design. The OAF efficiently shears 
incoming air into smaller bubbles, allowing for 
larger amounts of air to be entrained in the 
water, simple Single-stage, single-impeller 
design, reliability and long life, superior 
whitewater production with very fine bubbles. 

The WSI OAF unit series is designed based 
upon 30 years of industrial application 
experience with OAF units. The WSI OAF unit 
is constructed completely of stainless 
steel, either 304L or 316L, depending on the 
specific requirements of the customer. All 